Xonvea is the only licensed medication for NVP. The other anti-emetics are on the formulary but are off label prescriptions for NVP/HG. 

Consider combining a 1st line and 2nd line anti-emetic first before trying two 1st line anti-emetics together.

Please see RCOG anti-emetic table (page 22 of 30):
The Management of Nausea and Vomiting of Pregnancy and Hyperemesis Gravidarum (Green-top Guideline No.69) | RCOG




First-line
Anti-emetics


 Cyclizine 50mg orally 8 hourly


 Prochlorperazine 5-10mg orally 6-8 hourly or as Buccastem 3-6mg twice per day (positioned along top gum). Prochlorperazine (Stemetil) 12.5mg IM stat can be given for symptomatic relief whilst awaiting hospital admission 


Second-line Anti-emetics


Metoclopramide 5–10 mg 8 hourly 


Domperidone 10 mg 8 hourly PO; 30 mg 12 hourly


 Third-line anti-emetics


Doxylamine and Pyridoxine 20/20mg (Xonvea) PO at night, increase to additional 10/10 mg in morning and 10/10mg at lunchtime if required 


Ondansetron 4 mg 8 hourly or 8 mg 12 hourly


